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Annex for BLE

FCCID: 2AC9N-1686200-MIC

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2406047082-WF

1.1.1 OBW
X Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) ANT Result Limit VL
2402 1 1.014 / Pass
1M SISO 2440 1 1.014 / Pass
2480 1 1.013 / Pass
2402 1 2.011 / Pass
2M SISO 2440 1 2.008 / Pass
2480 1 2.008 / Pass
1.1.2 6dB BW
TX Frequency 6dB Bandwidth (MHz) .
jflode Type (MHz) ANT Result Limit Verdict
2402 1 0.662 >=0.5 Pass
M SISO 2440 1 0.665 >=0.5 Pass
2480 1 0.664 >=0.5 Pass
2402 1 1.139 >=0.5 Pass
2M SISO 2440 1 1.138 >=0.5 Pass
2480 1 1.137 >=0.5 Pass
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Annex for BLE

FCCID: 2AC9N-1686200-MIC
1.2 Test Graph

1.2.1 OBW

Test Report No.: CTL2406047082-WF
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE

Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

1.2.2 6dB BW
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

1M_HCH_2480MHz_Antl_NTNV

Ant: Ant1
CENT: 2480 MHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-6dB BW:0.664MHz.
Maker:

2479.759 MHz
-16.20 dBm
2480.344 MHz
-10.20 dBm
2480.423 MHz
-16.20 dBm

N =

Level (dBm)

—— Trace

-100 : : : ; ; ; : ; :
24790 24810

Frequency (MHz)

2M_LCH_2402MHz_Antl_NTNV

Ant: Ant1

CENT: 2402 MHz
Span: 4 MHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue

-6dB BW:1.139MHz

Maker:

— 1. 2401.535 MHz
£ £19.62 dBm
o 2.2402.592 MHz
= *13.62 dBm
~ 3.2402.674 MHz
] -19.62 dBm

[

>

()

—

| | | | | | | | | — Trace
-100 T T T T T T T T T
2400.0 2404.0

Frequency (MHz)

Page 8/ 26



Annex for BLE

FCCID: 2AC9N-1686200-MIC

Test Report No.: CTL2406047082-WF

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) -
Mode Type (MHz) ANTL Limit ferdict

2402 -13.13 <=30 Pass

Y SISO 2440 -11.32 <=30 Pass

2480 -9.79 <=30 Pass

2402 -13.05 <=30 Pass

2M SISO 2440 -11.26 <=30 Pass

2480 -9.73 <=30 Pass

Notel: Antenna Gain: Antl: -0.58dBi;

Page 10/ 26



Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC
2.2 Test Graph

2.2.1 Power
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

1M_HCH_2480MHz_Antl_NTNV
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

3. Maximum Power Spectral Density

3.1 Test Result

3.1.1 PSD
TX Frequency Maximum PSD (dBm/3kHz) :
Mode Type (MH2) ANT1 Limit pliraict
2402 -28.49 <=8 Pass
Y SISO 2440 -27.03 <=8 Pass
2480 -24.96 <=8 Pass
2402 -30.75 <=8 Pass
2M SISO 2440 -28.91 <=8 Pass
2480 -27.31 <=8 Pass

Notel: Antenna Gain: Antl: -0.58dBi;
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Annex for BLE

Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC
3.2 Test Graph

3.2.1 PSD
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Annex for BLE

Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE

FCCID: 2AC9N-1686200-MIC

Test Report No.: CTL2406047082-WF

4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Test Result

4.1.1 Ref
TX Frequency Level of Reference
Mode Type (MHz) ANT (dBm)
2402 1 -13.52
1M SISO 2440 1 -11.71
2480 1
2402 1 -13.66
2M SISO 2440 1 -11.81
2480 1
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

4.1.2 CSE

X Frequenc Level of Reference Limit .

Mode Type (I\(lez) y ANT (dBm) (dBm) Verdict
2402 1 -10.22 -30.22 Pass
M SISO 2440 1 -10.22 -30.22 Pass
2480 1 -10.22 -30.22 Pass
2402 1 -10.33 -30.33 Pass
2M SISO 2440 1 -10.33 -30.33 Pass
2480 1 -10.33 -30.33 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.
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Annex for BLE

Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC
4.2 Test Graph

4.2.1 Ref

1IM_LCH_2402MHz_Antl _NTNV

0 Ant: Ant1
CENT: 2402 MHz
Span: 993 kHz
RBW: 100 kHz
~| VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
| SweepPoint: 1001
i _| SweepTime: 1 ms
| Sweep: Continue
';AEZkL‘?OrZ 337 MH.
i . z
L s e e By e Y B -13.52 dBm
E |
[ad] i
T |
- 1 B R A
[ i
ES :
g 1
B0
I (V) 'S U SO WS WSS U VSIS U ————
_80 ,,,,,,,,,,,,l,,,,,,,,,,,,,,,,,,,,,,,,,,l,,,,,,,,,,,,t,,,,,,,,,,,,41 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
.Y, 'SR U SO S S U E—— S S—— E——
‘ — Trace
-100 T T T T T T T T T
2401.504 2402.497
Frequency (MHz)
IM_MCH_2440MHz_Antl_NTNV
0 Ant: Ant1
CENT: 2440 MHz
Span: 998 kHz
RBW: 100 kHz
VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue
¥a§§£b336 MH
. 1z
L R e s B S St R -11.71 dBm
E
[an]
o
B B S T
[H)
>
()]
— _50 ....................................................................................................................................
=70
=80 e e e
-90
—— Trace
-100
2439.501 2440.499

Frequency (MHz)

Page 19/ 26




Annex for BLE

FCCID: 2AC9N-1686200-MIC

Test Report No.: CTL2406047082-WF
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Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE Test Report No.: CTL2406047082-WF

FCCID: 2AC9N-1686200-MIC
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